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COVID-19 
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Not in sepsis/ 
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pneumonia

MILD 
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1. Supportive treatment
2. Antibiotics NOT needed 
3. Home Isolation or Refer to 
Community TTMF 

MODERATE 
(with 

pneumonia 
not O2 

requiring) 

Eligible and willing to 
be enrolled in a 

clinical trial

SEVERE/ 
CRITICAL Admit

Start Dexamethasone 6 mg IV for 10 days, 
Thromboprophylaxis (LMWH), Refer to pulmonologist  
Consider Remdesivirb, Interferon ß-1a b, Convalescent plasma b

Worsening 
respiratory distress 

OR progressing 
pneumonia?

Y
Y

NN

N

Y
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a. Co-morbid conditions:  cardiac (HPN, coronary artery disease), diabetes, structural 
lung disease (COPD, bronchiectasis), immunocompromised (HIV, on chronic steroids, 
advanced malignancy)
b. Note:  Review benefits and safety risks for investigational drugs.  Discuss with 
patient, family &/or legally authorized representative.  Obtain informed consent 
BEFORE using COVID-19 investigational therapies. 
C. Antibiotics may be given if strongly suspecting bacterial co-infection
ARDS – acute respiratory distress syndrome
TTMF – Temporary Treatment and Monitoring Facility

Management of Patients with Probable or Confirmed COVID-19 Disease

As of July 20, 2020

Contact COVID-19 clinical trial 
team. 

Continue COVID-19 supportive  
management.

N

Y

Supportive management
Consider Favipiravir,b if available. 

(See Note)

Eligible and willing to 
be enrolled in a 

clinical trial

Contact COVID-19 clinical trial team. 
Continue respiratory management, refer 
to Pulmonologist
Start Dexamethasone 6 mg IV x 10 days
Thromboprophylaxis (LMWH)  

N

See next 
figure

Critical
COVID 
ARDS

Admit



SEVERE

Worsening 
respiratory distress 

OR progressing 
pneumonia?

N

Y

b Note:  Review benefits and safety risks for investigational interventions.  Discuss 
with patient, family &/or legally authorized representative.  Obtain informed 
consent BEFORE using COVID-19 investigational therapies.

Management of Patients with Probable or Confirmed Severe COVID-19 Pneumonia As of July 19, 2020

COVID ARDS 
Critical

Any of the following?
(1) RR >30/min OR SpO2

<92% on room air; 
(2) Mechanical ventilation; 
(3) PaO2/FiO2 <300 mm Hg; 
(4) Shock/multiorgan failure

Continue supportive care (i.e., 
hydration, nutrition) and 
respiratory management  

(oxygen support as needed).
Consider immunomodulatorsb

- Tocilizumab 
- Hemoperfusion
Consider convalescent plasma b

Refer to intensivist or pulmonologist 
Consider referral to rheumatologist if cytokine storm 
is suspected and to a hematologist if convalescent 

plasma will be used

Intensive respiratory management
See Pulmonary Algorithm



ALGORITHM IN THE RESPIRATORY MANAGEMENT OF CRITICALLY ILL 
WITH SUSPECTED &/OR CONFIRMED COVID-19
PCCP Council on Critical Care and Pulmonary Vascular Disorders

Suspected &/or 
Confirmed 
COVID-19
Any Age
+
HIGH RISK 
GROUP
Elderly (Age > 
60)
Presence of 
Comorbid 
(HTN, DM, 
Obesity etc)

MODERATE ILLNESS
• BP > 90/60
• HR < 125 bpm
• RR < 30 cpm
• T > 36 or < 40
• SpO2 > 92% at room air
• PaO2/FiO2 ratio >300
• CXR: normal or localized 

infiltrates

SEVERE-CRITICAL
ILLNESS

• BP < 90/60
• HR > 125 bpm
• RR > 30 cpm
• T < 36 or > 40
• SpO2 < 92%  with FiO2 0.6
• PaO2/FiO2 ratio <200
• CXR: multilobar, 

infiltrates > 50% of lung 
fields within 24-48H, 
pleural effusion
• Chest CT: bilateral 

peripheral ground-glass 
and consolidative 
pulmonary opacities

GENERAL
• CBC: leukopenia & low 

lymphocyte count
• Low/Normal Procalcitonin

PROGNOSTICATION
• Increase BUN/CREA
• Increase SGPT, SGOT, Total 

Bilirubin
• Increase CRP
• Increase D-dimer
• Increase serum ferritin
• Increase IL-6
• Increase lactate level
• Elevated cardiac biomarkers
• Increase Procalcitonin

• Admit patient in Isolation Room with Negative 
Pressure

• For SpO2 > 92%: No oxygen support. May give 
O2 if with evidence of respiratory distress 
adjusted to O2 saturation
• For SpO2 < 92%: Oxygen support 1-6L Nasal 

Cannula with surgical mask
• SELF-PRONING for cooperative patient

SAFETY FIRST! - Protect yourself. 
Wear COMPLETE PPE before any intubation
• Rapid sequence intubation (RSI). One-time 

intubation only. Ideally, use a 
videolaryngoscope when intubating
• No Bag-mask ventilation or mask ambubagging 

as pre-oxygenation
• Place patient on oxygen 6L nasal cannula
• Sedate and paralyze patient until radiographic 

findings are improved and patient ready for 
weaning
• Dedicated MV and suction machine per patient

MECHANICAL VENTILATION
• Calculate for PBW

• M: 50+2.3 (height in inches - 60)
• F: 45.5+2.3 (height in inches - 60)

• Mode: Volume assist-control
• Initial tidal volume                                                          

• L type: 6-8 ml/kg PBW
• H type: 4-6 ml/kg PBW

• Plateau pressure: < 30 cmH2O
• Ventilation set rate/pH goal: Not >35/min, 

adjusted to achieve an arterial pH >7.30 if 
possible
• Inspiratory flow(I:E): Adjust flow to achieve I:E 

of 1:1 to 1:3 
• Oxygenation goal: PaO2 55-80mmHg or SpO2 88-

92%
• PEEP: adjusted based on ARDSNet ~   Lower 

PEEP (<10 cmH2O). Caution on giving higher 
PEEP (>10 cmH2O)

NOTE:
• Due to increase viral transmission, the option to 

use HFNC (high-flow nasal cannula) and NIPPV 
should be given to a patient in a single negative 
pressure room with HCW on complete PPE

• Compute ( at 2, 6, 12H) for ROX Index = 
(SpO2/FiO2)/RR

• >4.88 - maintain O2 support
• <2.8 (2h), <3.47 (6H), <3.85 (12H) - do 

INTUBATION

REFERENCES: Josh Farkas Internet Book of Crit Care. March 2, 2020. Mosenifar et. al. Drugs and Diseases Medscape Updated 2020. Jones et. al. SOFA Score Crit Care Med 2009 ARDS Definition Task Force. Ranieri et. al. The Berlin Definition JAMA 2012 June. 
Vasileva and Badawi Inflamm Res 2019; 68:39-46. WHO Interim Guidance March 13, 2020. Surviving Sepsis Guidelines 2020 European Society of Intensive are Medicine and Society of Critical Care Medicine. Phil Soc of Vasc Med Algorithm for Anticoagulation for 
COVID+, suspect or probable, Apr 12, 2020. \NIH Clinical Trials.gov Tatkov 2019. Marini and Gattinoni. Management of Covid19 Respiratory Distress Clinical Updates JAMA Insights April 24, 2020
.

• Keep the lungs dry. Judicious use of IVF.               
Use crystalloids 
• In case of shock: Norepinephrine (1st), 

vasopressin (2nd), may add dobutamine drip if 
with cardiac dysfunction
• Start IV steroids 
• Anticoagulation therapy
• No nebulizations instead, use inhalers 
• REFER to IDS for antiviral drugs and for 

antimicrobials if with bacterial co-infection

• PRONE POSITIONING for 16-20 hours
• Initiate for moderate to severe ARDS with 

FiO2 > 0.6 and with inability to maintain 
PaO2/FiO2 ratio > 150

*Good Response:
• PaO2/FiO2 ratio > 20 mmHg of baseline and 

PaO2 > 10 mmHg of baseline

• DO NOT USE T-piece for weaning; use PSV 
mode instead
• Extubate once hemodynamically stable
• SpO2 >92% or PaO2 >75 with an FiO2 < 50 

and PEEP < 10 (and most recent Ppl < 30)

MONITOR:
• Changes in 

sensorium, 
hemodynamics, 
EKG changes, 
respiratory rate, 
O2 saturation

If patient develops 
FAILURE and/or has an

RESPIRATORY 
unacceptable ROX Index

As of July 19, 2020

• Discuss with family the End of Life Issues
• In case of CP Arrest: if already intubated, do 

CPR while on MV
• No ambubagging please



Dosing regimen
Remdesivir Favipiravir Dexamethasone Interferon beta -1a Tocilizumab

200 mg IV 
loading dose on 
Day 1 then 100 
mg IV (infused 
over 30 min) 
once daily to 
complete 5-10 
days

1,800 mg 2x/day 
loading dose 
then 900 mg 
2x/day for 13 
days

6 mg IV daily for 
10 days

Interferon ß-1a 
administered 
intravenously at the 
dose of 10 μg once daily 
for 6 days
OR
Interferon ß1a 
administered 
subcutaneously at the 
dose of 44 µg Day 1, Day 
3 and Day 6 (total: 3 
doses). It should be 
given at the same time 
each day. 
No dosage adjustment is 
required for renal or 
hepatic impairment.

4-8mg/kg single dose 
with recommended 
dose of 400mg IV 
diluted in 0.9 NSS to 
100mL, given as a 2-
hour infusion

A second dose may be 
given after 12 hours at 
the discretion of the 
health care provider


